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Housekeeping

• 60 minutes for presentation

• 20 minutes for questions

• If you wish to put questions in the Q&A thread at any time, we will ask 

them during question time

• Webinars are recorded. Cameras and mics have been muted 

• RACGP members will have their CPD uploaded within a week 

• ME/CFS and long COVID aware GP directory



Speaker: Dr Mark Donohoe



Learning outcomes

1. Evaluate evidence from the patient, literature and clinical 

experience to develop management plans for ME/CFS or long 

COVID, including treating common symptoms and co-

morbidities



Overview

• ME/CFS and long COVID are not a single disease

• NO magic bullet for cure

• Management means identifying symptoms and 
reducing disability

- Small wins make a difference

• Research is emerging and often surprising

• Lots of claims, be aware and cautious

• ‘Normal range”……

What is indicated? 

What is likely to help?

What may help some?

What harms?
 
 



Timeline example

2019
Epstein Barr Virus

2022
Covid-19

2023
COVID-19/ VIRUSES/ 

FLU

2023 
Car Accident

2023 
Cyst removal and 
replaced 9 fillings

2024
Woke up with virus 

and never recovered

Feb 2024
2 weeks in hospital 

after collapse

2024 
Bed bound

2024 House Bound
Oct 2024 
COVID-19

2025 
Hope?



Early intervention – what does it mean?
Be aware of:

• Moving TOWARDS ME/CFS or long 

COVID

• Do NOT wait 12 weeks (long COVID) 

or 6 months (ME/CFS)

• Support rest & pacing

• Identify and treat co-infection & co-

morbidities early

• Environment

2019
Epstein Barr Virus

From a work trip in Quanzhou, Fujian, China. Was very 
sick but pushed through with young kids and a busy 

business to run

2022
Covid-19

Family got it from a family holiday. I was the only one 
bedridden for 5 days

Knives in the throat and body aches. Took months to get 
back to pilates

May 2022 
 Anaemia - Ferritin IV 

Became sensitive to chemicals and allergic to sulphites in 
wine



ME/CFS and long COVID

Symptomatic care

• Dysautonomia

• Fatigue

• Post-exertional malaise

• Movement

• Brain fog

• Pain 

• Sensory Sensitivity

• Sleep

• GIT

Category care

• Persistent infection (SARS, EBV, other)

• Autoimmune

• Metabolic/mitochondrial

• Coagulopathy/micro clots

• MCAS



Dysautonomia

• Postural Orthostatic Tachycardia 

Syndrome (POTS) – has become a generic 

term for POTS/OI/OH/NMH

• Autonomic loss of function

• Presyncope, loss of general function

• Many proposed mechanisms, differ by 

individual

• Associated with hypermobility esp. in 

young
(Bryarly et al, 2019)

2019
Epstein Barr Virus

2022
Covid-19

2023
COVID-19/ VIRUSES/ FLU

So dizzy, can’t exercise, memory problems, constipation, 
“weeing all the time”

Dependent 
acrocyanosis

(Wells & Tonkin, 2016)



POTS subdivisions

(Bryarly et al, 2019)



Diagnosis

• NASA lean test

• 24 hour monitors

• In office sit to stand

NASA lean test

(Bryarly et al, 2019)



Looking at trends

(With permission)



Management strategies

(Bryarly et al ,2019)

Foundations

• Non-drug approaches – 50% QoL improvement

• High dose electrolytes – at LEAST NaCl & H2O but 

consider K+ and Mg++

• High demand amino acids
• serine, histidine, ornithine, glycine, aspartic acid and lysine 

sacrificed to preserve NaCl (Dunstan et al, 2023)

• Pacing activity

• Bio-feedback

• Autonomic rehabilitation



Pharmacological – True POTS

• Start with beta blockers unless contraindicated:

• Propranolol 10 to 20 mg twice a day 

• Metoprolol 50 mg if propranolol not tolerated 

• If beta blockers not tolerated (ARs are common):

• Ivabradine at starting dose of 2.5 mg bd (short half-life) 

• Most are managed at: 

• 5 mg bd or tds, Max 7.5 mg tds 

• Taken on waking and after lunch, not before sleep 

“I feel so much better 
knowing it’s not in my head.”

“On propranolol I feel less 
breathless, internal tremors 

are gone and I’m not 
‘anxious’”



Pharmacological – Volume depletion

• High thirst, excessive urination and/or sweat, nocturnal

• Exclude DI, check aldosterone

• Fludrocortisone starting at 50 μg in mornings

• Move on to 100µg  or even 200 μg for symptom management

• Check K+ as excreted 

• IV saline infusions x 1-2 litres once or twice weekly or stat for acute episodes

• Desmopressin if polyuria and copeptin on 8 hr water restriction low

• Start low (60 µg) and increase slowly, checking sodium regularly

(Bryarly et al, 2019; Snapper & Cheshier, 2022)



Pharmacological – 
Neurally Mediated Hypotension

• Midodrine starting at 2.5 mg bd (not before bed) increasing slowly

• Beware of nocturnal hypertension

• Compression clothing works but is not popular (sport compression in popular!)

• Cold baths if tolerated

• Pyridostigmine if blotchy venous pooling of legs 

• Starting at 10 or 30 mg bd 

• Usual effective dose in 60 mg twice a day for adult 



Dysautonomia summary

• Low hanging fruit with measurable outcomes

• Progression from lifestyle to medications slowly and reluctantly

• Revise after repeated NASA lean testing to minimise drug treatment 

• Can mix and match ALL of the above with some care 

• It’s not about getting the numbers right – it’s about function



Post-exertional malaise
 & movement

• PEM is an abnormal response to exertion & 

escalation of symptoms – often delayed

• Exertion = physical, cognitive, emotional, 

orthostatic, environmental……

• It DOES NOT respond to stimulant 

treatment!!!

• Beware of the “everybody has ADHD” story

(Joseph et al 2023; Applemen et al, 2024)

2024

Recovered enough for two weeks holiday doing 10k steps but then 
crashing 

Berocca & B12 not helping 
On return, woke up with virus and never recovered

Feb 2024

2 weeks in hospital after collapse
Passed out after shower 

2 days in ED 
Reacting to IV 

Hospital kept testing HR lying and standing but 
didn’t mention the POTS. 

Neuro mentioned ME/CFS but didn’t know anything 
about it 

4 weeks bedridden then recovered enough to go on 
holiday 



Movement
• Avoid graded exercise therapy (GET)approach - harm identified recently on 

muscle biopsy and invasive CPET

• Maintain “energy envelope”

• Goal is symptom stability NOT return to “being fit”

• Guided by severity of both fatigue, PEM and PEM duration 

• Maintain movement and prevent excessive deconditioning – where possible

• Passive movement for those bedbound 

• Can refer to PEM literate EP/Physio/OT

(NICE, 2021)



PEM – other options?

Aripiprazole usual indication schizophrenia 10mg – 30mg 

Low dose aripiprazole?

• Off label but commonly used

• Compounded
• Starting dose of 0.25 mg daily, increasing by 0.25 mg weekly 

• Maximum dose = 2 mg 

• Typical effective dose is between 0.75 and 1.25 mg 

• About 50% success rate for PEM reduction across the board 

• Worth having a PEM “Challenge” to assess benefit 

(Crosby et al, 2021, TGA, 2024)



Fatigue – Low dose naltrexone (LDN)

• Naltrexone usual indication for alcohol dependence at 50mg dose

• Low dose naltrexone (LDN) is a foundation for ME/CFS

• Compounded 

• Especially useful if pain/myalgia/arthralgia present (70% +) 

• Multiple mechanisms of action proposed

• Dosage regimens are tricky and very individual

• Does not go well with opioid medications for pain 

(Aicheson et al, 2023; Bateman et al, 2024; TGA, 2024)



Fatigue - LDN
• Titration to find optimal dose

Week 1: 1 caps nightly = 1.5 mg
Week 2: 2 caps nightly = 3 mg
Week 3 and on: 3 caps nightly = 4.5mg 

• LDN “Gotchas”
1.5 mg too high for at least 1 in 5 

• Restart at 0.5 mg and escalate the same way
Sleep and dreaming can be disturbed
Same dose may lose effect over time
Can worsen PEM when it works and patient pushes too far 

• OTHERS
Coffee and stimulants work poorly
Nicotine patches show some promise
Some wild and sensible “autonomic reprogramming” programs 

(Bateman Horne Center, 2024)



Where is our patient now?
Feb 2024

Never recovered after holiday

2024 
Bed bound

Bed Bound with 20+ symptom. Shower once a 
week 

Sometimes could get down stairs, crawl up 
sensitive to light & noise 

Migraines, diarrhoea daily, Legs tingling & painful 
everyday 

Completely paralysed during PEM crash, can’t move 
arms or legs or drink water 

Lasted 6 months till starting Low Dose 
Naltrexone

End 2024 Bed/house Bound
With pacing and LDN:

Bedbound two days a week 
Rest after showers, eating 

Friend over for an hour once a fortnight 
Drs appointments = few days crash 



Cognitive fatigue/brain fog

Causes:
• Low cellular energy = reduced 

function
• PEM
• Neuroinflammation
• Reduced cerebral perfusion

Contributors:
• Medications for other symptoms 

i.e. sleep, pain
• Chronic sleep dysfunction
• Secondary mental health issues
• Orthostatic intolerance – 

reduced cerebral blood flow

(Day et al, 2024; NAM, 2015)



Cognitive fatigue/brain fog
• Cognitive impairment (“brain fog”) 

• Brain and body usually together, but sometimes fatigue is all brain

• Difference between fatigue and “brain fog”

- Slow information processing 

- Difficulty with time time tested tasks

- Issues with short-term memory and concentration

- Task switching

• There can be a marked difference in cognitive performance between a 
rested and PEM state

(NICE, 2021)



Pharmacological - Cognitive fatigue/brain fog

Off label use of medications that may help but…

• Stimulants – significant risks for blunting perception of effort

• Modafanil 50 mg to 200 mg can provide good short term intermittent 

benefit – can disrupt sleep

• Mitochondrial support can often improve brain fog

- Ubiquinol, magnesium, alpha lipoic acid

- Methylene blue, others…



Cognitive Behavioural Therapy?

• CBT is not a primary treatment  for ME/CFS

• Rates of premorbid psychological disorders in ME/CFS are the same as in 
any population with complex illness 

• Refer as appropriate for associated mood disorders, anxiety, impact of 
chronic disease, sleep and pain management

Differentiating between ME/CFS and Depression:

- Motivation to exercise/partake in activities - high versus low

- Effect of exercise/activities – worse vs better

- Low sense of self worth/self esteem, anhedonia are not features of ME/CFS

• ME/CFS is not a functional neurological disorder

(Grach et al, 2023; NAM, 2015)

“I don’t think your ME/CFS is 
caused by how you think, but it’s 
really hard to deal with and 
sometimes it’s good to get some 
help to manage the big changes 
in your life”



Pain

Common types and options for management:  
• Managing the myalgias, arthralgias, headaches is a challenge 

• Note the specific pain termed fibromyalgia 

• When LDN works, it manages pain with minimal side effects 

• Mind-body approaches are preferred

• Acupuncture and body work, touch therapies work well

- Access to these limited by finances or capacity to attend

• Be aware pain clinics do not usually understand PEM

• Compression or bracing with appropriate physiotherapist



Pharmacological -Pain

Common types and options for management:  

• OTC

- Palmitoylethanolamide (PEA), magnesium, cannabis products

• Duloxetine, TCA’s 

• LDN

• Pregabalin, gabapentin – start LOW



Interaction/sound

Light

Scent and chemical

Temperature

Environment

Environmental load and sensory sensitivity



Environmental load and sensory sensitivity

• Telehealth

• Patients stay reclined in car and called when 

GP ready to see them

• Places to lie down and seating options

• Reduce fluorescent lighting

• Keep music volume low

• Use unscented cleaning products

Creating an ME/CFS friendly practice environment

“Do you have any sensory 
sensitivities?”

“Would you like me to turn the top 
lights off/close the blinds/adjust the 
temperature?”

“I’ll talk to admin. 
Next time you can wait 
lying down in a spare 
room or your car, 
which is easier for 
you? ”

“I will arrange with 
pathology to have 
them come to your 
home for blood 
tests”



Sleep
• The specific sleep abnormalities

• Prolonged latency

• Repeated night waking

• Waking unrefreshed no matter how long they sleep 

• Often daytime sleep

• Primary sleep disorders (OSA, RLS etc) common, may exacerbate ME/CFS but are not the 

cause

• Utilise existing pathways to screen for primary sleep disorders

• Altered circadian rhythm, made worse in PEM

• Sleep is REALLY hard to get right and so important as well – persist in helping

(NAM, 2015)



Sleep – non-medication first

• NOT primarily sleep “hygiene” issue but still address

• Dark room, no gadgets, meal timing

• Relaxation and non-medication strategies

• Reduce all causes of sleep disruption i.e. pain, habits, room temp, PEM 

etc



Pharmacological - Sleep

Medications
• Melatonin
• Low dose TCA’s
• Zolpiderm
• Alpha agonists
• OTC – drowsy antihistamines
• Benzodiazapines
• Modafanil for restoration of 

circadian rhythm?
• Atypical antipsychotics 
• CBD

Supplements/herbs
• Magnesium
• B6 often added. Caution around 

multiple sources of B6
• Relaxation tea

Aim to treat the causes of the disturbance
Medication if necessary – consider half-life



Gastrointestinal

• Symptoms common

• Motility

• Microbiome

• COVID persistence in GUT

• Post-antibiotic issues

• SIBO



Categories – Mast Cell Activation Disorder 
(MCAS)

• Management rests on histamine management and esp. on gut

• mast cell CD117 responses and restriction of triggering agents

• Some gut microbes are histamine-triggering

• Wide range of triggers 

• Medications, temperature, food, stress etc

• Managing triggers helps

• Wide range of symptoms across body systems

(Bryarly 2019; Sumantri & Rengganis, 2023) 



Pharmacological - MCAS

Histamine blockers
• H1 - sedating and non-sedating - Ketotifen

• H2 - famotidine and nizatidine

• Quercetin 

Mast cell stabilising
• Sodium cromoglycate 200 to 300 mg taken before meals 

Mediator inhibition

• Monteleukast, aspirin

(Sumantri & Rengganis, 2023)



Categories
• Get the gut microbiome right with diet and probiotics 
• Antimicrobials for co-infection 
• Antiviral, antiparasitic, antifungal, antibacterial 

Persistent Infection

• Dietary management - gluten-free and milk-free trial, AI Diet 
Management of thyroiditis, esp Hashimotos use selenium 200 μg 

• Anti-inflammatories - Curcumin, omega 3s, NSAIDS 
Autoimmune

• Manage pre-diabetes and metabolic syndrome 
• Consider mitochondrial support with ubiquinol 150 mg, B vitamin and 

magnesium, even methylene blue as trial of treatment
• Caution over multiple sources of B6

Metabolic/mitochondrial

• Dx is one of suspicion with d-dimer and fibrinogen markers 
• New imaging and testing (eg ophthalmology)
• Anticoagulants may be indicated – specialist referral?- nattokinase, 

apixaban, etc 

Coagulopathy



The weird and the wonderful…

• Nicotine patches (Leitzke, 2023)

• Ivermectin

• Metformin (Bramante et al, 2023)

• A wide range of peptides

• Be prepared for the “researchers”

• Methylcobalamin B12 high dose



Summary
• Make the diagnosis

• Provide education

• Give clear advice on avoidance of overexertion and 
teach pacing

• Patients want doctors to:
1. validate their illness and acknowledge its 

impact
2. provide ongoing support and monitor progress 

• Goals:
1. minimising or preventing PEM
2. symptom relief
3. improved quality of life

Oct 2024 
COVID-19

2025 
Hope?



Additional resources

Emerge Australia can help your patients.

Emerge Australia offers a range of support through our 
patient support services. 
We can help navigate topics that:
• Help in understanding the condition
• Explore social support options
• Help to prepare a strong DSP/NDIS application 
• Support energy and activity management
• Aid in communicating healthcare requirements
• Connect people with their community
• Provide virtual community support services



To go deeper into long COVID and to 
access the 2023 ACNEM Conference, 
scan the QR code:  



Resources

• Symptom severity and hierarchy chart:
https://emerge.org.au/wp-
content/uploads/2023/04/symptomseverityhierarchyfromthinkgp.pdf

• NASA lean test:
https://emerge.org.au/wp-content/uploads/2023/04/nasa-lean-test-instructions.pdf

• Pacing fact sheet for patients:
https://emerge.org.au/wp-content/uploads/2023/11/Pacing-factsheet.pdf

• Energy management considerations for your practice:
https://emerge.org.au/wp-content/uploads/2024/06/MECFS-friendly-healthcare-practice-
rebrand.pdf 

https://emerge.org.au/wp-content/uploads/2023/04/symptomseverityhierarchyfromthinkgp.pdf
https://emerge.org.au/wp-content/uploads/2023/04/symptomseverityhierarchyfromthinkgp.pdf
https://emerge.org.au/wp-content/uploads/2023/04/nasa-lean-test-instructions.pdf
https://emerge.org.au/wp-content/uploads/2023/11/Pacing-factsheet.pdf
https://emerge.org.au/wp-content/uploads/2024/06/MECFS-friendly-healthcare-practice-rebrand.pdf
https://emerge.org.au/wp-content/uploads/2024/06/MECFS-friendly-healthcare-practice-rebrand.pdf
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